TEEER.L % BEeT
- I
% 4 848 HV-12-00056X
F #&:1 OF 3
P #:2012# 0L 04p

fok i 2P
S¥B A H AT B 3£ 2055 315

AR E Sk Ko JURE P R R GA FAGE T
A &Al5 VQ-1688 ~ 7 i 47 17

Ekirafz‘zﬁég o o 1;&:1;}7%,\1; SRt ilﬁwﬂi pi“:%? ‘*%s‘zr‘f .
LB e R (RBEFREZRPERAREFRR o) FHERHT ¢)

ok

HkREE
—’QV'KI'TIE BT —

2 p ¥ 2011 # 11 ® 10 p
Eal U 2011 # 11 % 10 p ~2011 & 12 * 19 p

r REEER 2 51 HV-11-07433X 2 #cdy -

Signed for and on behalf of
SGS Taiwan Ltd.

The content of this PDF file is accordance with the original issued reports for reference only. ThIS Test Repon cannot be reproduced except in full, without prior written
permission of the Company.*=PDF 1‘4 Al F‘,[—n HUSTR LR '/1¥¢§ff,4i{"‘ [E i s 0] 4*-%4,%? R J?,pl I T Ff[ [y -
No.33, No.35, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / o #* 5% 7 %% 1 ¥ % 7 ##§ 33 55, 35 5

e #fﬂﬁﬁfﬂ# L3 f}}j o a t (886-2) 2298-3355 f (886-2) 2299-7857 WWW.tw.Sgs.com
Member of SGS Group



HEZ 1R AT
W% 4
37 2 545 © HV-12-00056X
F #%:2 OF 3
P #:2012& 0L 04 p

Sk

ARG

X

R ¥

i i

METTLER

XS204

=

FHREHRBIED

BB ER
ERR

23+2°C
50+5%RH

ALK
ok A

T Tk & -

EE R

g
VQ-1688 (35d A & p {735 (E30 4 fhdb 5 +)
(D#-4k &2 100C » 1) Pl » RRIEF DL
(2)izie -k 23C » 1] PF 5
@R iicis  BREFETE -

3 =d

T T -] ik g R
A G N M C}L,J(;%:(%):/A/El fvgrgj(g‘)' EE ’?ﬁ;&.(g)xloo

vy

Rl R

BB

VQ-1688
K % (%) 1.09 52.13

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written
permission of the Company.PDF - ﬁﬂ'[‘J"Fﬁ'fﬁ‘:ﬁiﬁi’FLﬁ%ﬁJ/n‘:}¢§§ﬁ§th' [Ef g . FHEREES ﬂJ‘F‘}p‘IWJ’é’L "R -

No.33, No.35, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / o~ #* 5% 7 %% 1 ¥ % 7 ### 33 55, 35 5

SHBRRPERD AR t (886-2) 2298-3355 f (886-2) 2299-7857

WWW.tW.SgSs.com
Member of SGS Group



H¥E2IBRHEZ--

g
¥
W

'

# 3 OF 3

g2 585 © HV-12-00056X
F
P H:20124& 017 04p

kR

2.5 % 5-(VQ-1688)

RSP AT )
— The End of Test Report —

The content of this PDF file is accordance with the origjgal issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written
permission of the Company. i*~PDF = il | AR AV RE A (I S 0]« R E A b 2 Rl Pl i e -
SGS Taiwan Ltd. No.33, No.35, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / > #*
SHBRRPERD AR

B% T
t (886-2) 2298-3355
I

PRI M1 ¥ T RS 335, 35 5L
f (886-2) 2299-7857 WWW.tw.Sgs.com
Member of SGS Group




